
REVERSIBLE COMPACTOR

PARTS LIST

MVH-208
MVH-209

   MVH-208/209DSZ(1B30)          
   MVH-208/209DSY(L70N)          
   MVH-208/209GH  (GX240)
   MVH-208/209GH  (GX270)

405-08303



 



ＰＡＲＴＳ ＲＥＭＡＲＫ ＩＮＤＥＸ 
 
How to read the marks and remarks used in this parts book. 
 
Section 1 : Explanation of Code Use In “MRK” Column 
   OO : Interchangeable between the new part and the old one. 
   XX : Not Interchangeable between new and old. 
   OX : New part is usable for the old machine but the old part is not usable for the new machine. 
   XO : The old part is usable for the new machine but the new part is not usable for the old machine. 
Note : In case of the lack of interchangeability between the new part and old part,a new part may be used by replacing 
      all other parts found in the assembly. In this case, refer to section 2 for instruction on identifying other parts invo- 
      lved in a new assembly. 
   AD : Newly established(added) 
   DC : Suspended(discontinued) 
   NC : Part number changed 
   QC : Quantity used has been changed 
   NS : Not supplied individually but supplied in an assembly or a group. 
   AS : Special part designed to allow interchangeability between new and old part. 
   CR : Correction 
 
Section 2 : Items Found In “Remark” Column 
 Serial Numbers － Where indicated, this indicates a serisl number range (inclusive) where a particular part is used. 
 Model Number  － Where indicated, this shows that the corresponding part is utilized only with this specific model 
                    number or model number variant. 
# or＊ : All parts with the same number following # or＊ belong to the same assembly. this part cannot be interchanged 
       individually with any other assemblies to replace an old part (indicated by #), with a new part(indicated by＊), 
       then all other parts of that assembly must be replaced with new ones. 
Note : If more than one of the same reference number is listed, the last one listed indicates newest(or latest)part available. 
 
Section 3: Example 
 

REF  NO. PART  NO. PART  NAME Q’TY MRK REMARKS 
  457(1)  5122-09230 Hinge Metal, Upper/24g   1   -1070 #3 (5) 
  457(2)  5072-09420 Hinge Metal, Upper M16   1 OX(3)  U1071-(6)＊3(7) 

(1) Old part 
(2) New part 
(3) New part usable with old machine, but old part not usable with new machine (reference section 1). 
(4) Old part number is used through this machine serial number. 
(5) Old part, used in an assembly with other parts marked with #3. To use this part on a new machine, all other parts 
   in this assembly must be replaced with old ones. 
(6) New part put into use starting with this serial number and is still current. 
(7) New part used in an assembly with other parts marked＊3, to use this part as a replacement for an old part, all 
   other＊3 marked parts must be changed at the same time. 
 
Section 4: Items Found In “MK2” Column 
 (only for suspended products) 
   ! OO (“OO” is shown in figure) : The part shown in lower line is supplied. 
   ! SD : Not available due to termination of production. 
   ! NS : Not supplied individually, but supplied in an assembly or a group. 
   ! PD : Supplied as unit product. 
    SS : Not available after stock run out. 
 
    (The contents of this parts catalog are subject to change without notice.) 
 



1

11

12
13

2

3

9

10

4
78

5 6

MVH-208/209 4WS0
VIBRATING PLATE



MVH-208/209 2016/9/2

VIBRATING PLATE  ** 4WS **

REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS
1 4701-21760 VIBRATING PLATE,500MM/208 1 MVH-208

1 4701-21770 VIBRATING PLATE,600MM/208 1 MVH-209

2 9534-05270 PLUG 1/4X14 13L 1

3 9534-05260 PACKING 1/4 (CU) 1

4 9390-10470 SHOCK ABSORBER 75X50H(42) 4 DSZ,DSY

4 9390-10480 SHOCK ABSORBER 75X50H(52) 4 GH

5 0203-12100 NUT M12 4

6 0302-12300 SW M12 4

7 0012-21230 BOLT 12X30 T 4

8 0302-12300 SW M12 4

9 4703-53610 COVER, VIBRATOR /MVH-208 1

10 0507-10150 O-RING AS568-274 1

11 0012-20820 BOLT 8X20 T 14

12 0302-08200 SW M8 14

13 0311-08160 PW M8 14



MVH-208/209
VIBRATOR

A

B

4

6

41

6

7
7

2

3

1
5

5

8

11

15

13

14

12

20
21

22

23

20

24

6

6
12

16

16

1

D

C

48
49

47

48
49

47

35
34

36

D
C

A
B29

31
32 1

1

17

27

28

51

52

46

42
44

43

40

4WT0



MVH-208/209GH 2020/2/4

VIBRATOR ** 4WT **

REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS

1 0479-20130 ROLLER BEARING NJ209EMC4 4

2 4703-53710 ROTARY SHAFT,DRIVE/MVH208 1

3 9514-05370 KEY 15X10X39 RR 1

4 4663-47900 GEAR, DRIVE /MVH-206 1

5 0802-00500 STOP RING S-50 2

6 4703-53760 ECCENTRIC ROTATOR/GX,1B 4 1B30,GX

6 4703-53780 ECCENTRIC ROTATOR /L70 4 L70

7 0091-20309 SOCKET HEAD BOLT 12X40T 2

8 0604-04050 OIL SEAL TC-45689 1

11 4663-47790 ROTARY SHAFT,DRIVEN/206 1

12 0091-20308 SOCKET HEAD BOLT 12X25T 2

13 4663-47860 PISTON ROD /MVH-206 1

14 0255-10063 KNOCK PIN 10X63 1

15 4703-53720 GEAR, DRIVEN /MVH-208 1

16 0400-06910 BEARING 6910 2

17 9530-10040 SEAL CAP/AC68-9 1

20 0425-06000 BEARING 6000ZZSG 2

21 0802-00100 STOP RING S-10 1

22 4554-35051 PISTON, 22.4D /MVH-200 1 SX

23 4550-10070 PACKING USH-22.4X30X5 1

24 0801-00260 STOP RING R-26 1

27 4703-53730 BEARING COVER /MVH-208 1

28 4703-53740 CYLINDER (R) /MVH-208 1

29 9540-10020 CONNECTOR PT,PF1/4 1

31 0012-20812 BOLT 8X12 T 1 SX

32 9534-04600 COPPER PACKING 8.2X16X1.6 1 SX

34 0012-20825 BOLT 8X25 T 8

35 0302-08200 SW M8 8

36 0311-08160 PW M8 8

40 4703-53770 PULLEY, 90/GX,1B/MVH-208 1 1B30,GX

40 4703-53790 PULLEY, 90/L70/MVH-208 1 L70

41 9514-03610 KEY 10X8X30 R 1

42 4704-68730 WASHER / MVH-208 1

43 0012-21230 BOLT 12X30 T 1

44 0302-12300 SW M12 1

46 4703-53750 CUIDE, BELT COVER/MVH-208 1

47 0012-20820 BOLT 8X20 T 3

48 0302-08200 SW M8 3

49 0311-08160 PW M8 3

51 4702-19540 BELT COVER, LOWER/MVH-208 1

52 0015-20854 SOCKET HEAD BOLT 8X70 T 4 SX



1

24
26

26

29

30

3127

25

25

28

61
62

C

85

87
88

87

86

Throttle cable parts 
     for the engine side

91

92

D

MVH-208/209 DSZ
BASE AND ENGINE (HATZ: 1B30)

11

12

38

39

37 7

8

32

35

34

36

40

41
42

43

46

B

D

51
52

53

54

55
56

41
42
43

15

17

22

18

19
14

14

3
4
5

16
2

81

82 83

111
108

104

45

B

47
48

49

100

102
101

102
103

105
106

108

110

C

A

A

4WU0



MVH-208/209DSZ 2020/2/4

BASE & ENGINE(HATZ 1B30) ** 4WU **

REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS

1 4701-21860 BASE /1B30 /MVH-208 1

2 9184-01002 ENGINE AY/1B30/EPA4/308Z 1 MQ/USA

2 9184-01003 ENGINE AY/1B30/308Z/EXP 1 EXP

3 0012-20830 BOLT 8X30 T 4

4 0302-08200 SW M8 4

5 0311-08160 PW M8 4

7 4703-53660 BELT COVER,IN/1B30/MVH280 1

8 0091-20416 SUNK HEAD BOLT 10X25 4

11 4702-19530 DUST COVER /MVH-208 1

12 0920-06010 FLAT HEAD SCREW 6X10 4

14 9524-09450 SPACER 25X40X5 2

15 4563-43340 CLUTCH AY/CHM03/W.FAN/304 1

16 9514-00110 KEY 7X7X35 1

17 9524-03450 WASHER 11X35X4.5 1

18 0012-21030 BOLT 10X30 T 1

19 0302-10250 SW M10 1

22 0702-00363 V-BELT B-36 GREEN/HDPF536 1

24 255-63901-11 UNION 1  

25 4590-10090 HOSE BAND/DY23 2

26 021-11400-20 GASKET 2  

27 040-11400-30 PLUG 1  

28 4654-59390 DRAIN HOSE / MVH-406 1

29 4644-57380 DRAIN JOINT/MVH-306 1

30 0012-20820 BOLT 8X20 T 1

31 0302-08200 SW M8 1

32 4701-21780 BELT COVER (OUT)/MVH-208 1

34 0339-10220 WASHER (8.4X15.5X1.6) 4

35 4703-53640 DUST SPONGE(OUT)/MVH-208 1

36 0015-20854 SOCKET HEAD BOLT 8X70 T 4 SX

37 4703-53650 FRONT BUNPER /MVH-208 1

38 0015-21235 SOCKET HEAD BOLT 12X35 T 2

39 0302-12300 SW M12 2

40 4701-21790 FRONT COVER,1B30/MVH-208 1

41 0012-21235 BOLT 12X35 T 4

42 0302-12300 SW M12 4

43 0311-12230 PW M12 4

45 4701-21800 CENTER COVER,1B30/MVH-208 1

46 0015-21235 SOCKET HEAD BOLT 12X35 T 4

47 0311-12230 PW M12 4

48 0302-12300 SW M12 4

49 0203-12100 NUT M12 4

51 4704-68690 RUBBER COVER,UPPER/208DS 1

52 4674-66810 STOPPER, COVER/MVH-308GH 1

53 0091-20424 SOCKET HEAD BOLT 6X25T 2

54 6174-65130 COLLAR 6.2X7.8X4.5 2

55 0302-06150 SW M6 2

56 0227-10607 NYLON NUT M6 2

61 4654-59670 OIL DRAIN/MVH-406/1B40 1

62 50001600 GASKET,/ID81 1  

81 4704-68700 EX PIPE, 1B30/MVH-208DSZ 1

82 50639700 PIPE CLIP W1 RS35.2 /1B30 1  

83 0311-08160 PW M8 2

85 05165000 GUIDE BUSH / 1B40 1  

86 50484600 PRESSURE SPRING / 1B40 1  

87 50483100 CABLE CLAMPG. 2.2MM/1B40 2  



1

24
26

26

29

30

3127

25

25

28

61
62

C

85

87
88

87

86

Throttle cable parts 
     for the engine side

91

92

D

MVH-208/209 DSZ
BASE AND ENGINE (HATZ: 1B30)

11

12

38

39

37 7

8

32

35

34

36

40

41
42

43

46

B

D

51
52

53

54

55
56

41
42
43

15

17

22

18

19
14

14

3
4
5

16
2

81

82 83

111
108

104

45

B

47
48

49

100

102
101

102
103

105
106

108

110

C

A

A

4WU0



MVH-208/209DSZ 2020/2/4

BASE & ENGINE(HATZ 1B30) ** 4WU **

REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS

88 50025000 HEXAGON SCREW M4X10 /1B40 1  

91 206-75501-01 CLAMP COMPL 1 S!9544-09880

92 0012-20610 BOLT 6X10 T 1

100 4682-19300 CLEANER,CYCLONE/4-BLADED 1

101 4704-68710 CYCLONE STAY /MVH-208 1

102 4664-62850 GASKET,AIR INTAKE/206 2

103 4704-68930 JOINT, C-CLEANER/1B30/208 1

104 0091-10057 SOCKET HEAD BOLT/5X18 3

105 0015-20820 SOCKET HEAD BOLT 8X20 T 2

106 0302-08200 SW M8 2

108 5060-10060 CLAMP TC-350 2

110 4703-53690 DUCT HOSE 38X360/MVH-208D 1

111 4704-68720 INTAKE PIPE /MVH-208DSZ 1



4WV0MVH-208/209 DSY
BASE AND ENGINE (YANMAR: L70N)

1

11

12

38

39

37

104

45

B

47
48

49

100

102
101

102

105

106
103

108

110

46

B

3
4
5

16

2

7

8

32

35

34

36

15

17

22

18

19

14

24

26
26

29

30

31

27

25

28

61
62

C

40

41
42

43

41
42
43

A

51
52
53

54

55
56

68

70
71

69

Throttle cable parts 
     for the engine side

72
75

73
74

77

108
111

C
See 
 “ELECTRIC DEVICE 
                 (YANMAR)”



MVH-208/209 DSY 2016/9/2

BASE & ENGINE (YANMAR L70N)  ** 4WV **

REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS
1 4701-21850 BASE /L70,GX240 /MVH-208 1

2 9144-07012 ENGINE AY L70N6(EU) 1

3 0012-21040 BOLT 10X40 T 4

4 0302-10250 SW M10 4

5 0311-10160 PW M10 4

7 4703-53670 BELT COVER,IN/L70/MVH-280 1

8 0091-20419 SUNK HEAD BOLT 8X25 4

11 4702-19530 DUST COVER /MVH-208 1

12 0920-06010 FLAT HEAD SCREW 6X10 4

14 9524-08810 SPACER 25X31.8X10 1

15 4653-45210 CLUTCH AY155/ MVH-406EU 1

16 22512-070360 KEY 7X36 RR 1  

17 9524-00690 WASHER 9X35X4.5 1

18 0012-20830 BOLT 8X30 T 1

19 0302-08200 SW M8 1

22 0702-00393 VBELT B-39 GREEN/HDPF5390 1

24 9544-07310 UNION, DRAIN /MVH-308 1

25 009-17200-00 HOSE CLAMP 2  

26 021-11400-20 GASKET 2  

27 040-11400-30 PLUG 1  

28 255-63801-03 DRAIN HOSE 1  

29 4644-57380 DRAIN JOINT/MVH-306 1

30 0012-20820 BOLT 8X20 T 1

31 0302-08200 SW M8 1

32 4701-21780 BELT COVER (OUT)/MVH-208 1

34 0339-10220 WASHER (8.4X15.5X1.6) 4

35 4703-53640 DUST SPONGE(OUT)/MVH-208 1

36 0015-20854 SOCKET HEAD BOLT 8X70 T 4 SX

37 4703-53650 FRONT BUNPER /MVH-208 1

38 0015-21235 SOCKET HEAD BOLT 12X35 T 2

39 0302-12300 SW M12 2

40 4701-21810 FRONT COVER,L70/MVH-208 1

41 0012-21235 BOLT 12X35 T 4

42 0302-12300 SW M12 4

43 0311-12230 PW M12 4

45 4701-21820 CENTER COVER, L70/MVH-208 1

46 0015-21235 SOCKET HEAD BOLT 12X35 T 4

47 0311-12230 PW M12 4

48 0302-12300 SW M12 4

49 0203-12100 NUT M12 4

51 4704-68690 RUBBER COVER,UPPER/208DS 1

52 4674-66810 STOPPER, COVER/MVH-308GH 1

53 0091-20424 SOCKET HEAD BOLT 6X25T 2

54 6174-65130 COLLAR 6.2X7.8X4.5 2

55 0302-06150 SW M6 2

56 0227-10607 NYLON NUT M6 2

61 4594-55560 UNION,OIL DRAIN(L48)/MVH 1

62 22190-160002 SEAL WASHER 16S 1  

68 234-46002-13 RETURN SPRING 1  

69 0311-04080 PW M4 1

70 0204-06040 NUT M6, H=4.2 1

71 9594-06800 NUT M6 (SPECIAL-L10) 1

72 206-75501-01 CLAMP COMPL 1  

73 0012-20615 BOLT 6X15 T 1
74 0302-06150 SW M6 1



4WV0MVH-208/209 DSY
BASE AND ENGINE (YANMAR: L70N)

1

11

12

38

39

37

104

45

B

47
48

49

100

102
101

102

105

106
103

108

110

46

B

3
4
5

16

2

7

8

32

35

34

36

15

17

22

18

19

14

24

26
26

29

30

31

27

25

28

61
62

C

40

41
42

43

41
42
43

A

51
52
53

54

55
56

68

70
71

69

Throttle cable parts 
     for the engine side

72
75

73
74

77

108
111

C
See 
 “ELECTRIC DEVICE 
                 (YANMAR)”



MVH-208/209 DSY 2016/9/2

BASE & ENGINE (YANMAR L70N)  ** 4WV **

REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS
75 0203-06050 NUT M6 1

77 4703-53830 PLATE,EXHAUST AIR/MVH-208 1

100 4662-18080 CLEANER,CYCLONE/MVH-206 1

101 4704-68710 CYCLONE STAY /MVH-208 1

102 4664-62850 GASKET,AIR INTAKE/206 2

103 4703-53840 CLEANER,ELBOW /MVH-208 1

104 0091-10057 SOCKET HEAD BOLT/5X18 3

105 0015-20820 SOCKET HEAD BOLT 8X20 T 2

106 0302-08200 SW M8 2

108 5060-10060 CLAMP TC-350 2

110 4703-53700 DUCT HOSE 50X200 /MVH208 1

111 4664-62840 DUCT GROMMET 1



1

MVH-208/209 GH
BASE AND ENGINE (HONDA: GX240)  

11

12

38

39

37

46

B

C

24
26

29

30

3127
26

25

25

28

61

62

C

40

55
56

41
42
43

A

A

51

52

53

54

2

65
66

67

7

8

32

35

36

15

17

22

18

1914

14

34

B

45

47
4849

69

70
71

4142
43

3
4
5

16

4WW0



MVH-208/209GH 2020/2/4

BASE & ENGINE(HONDA GX240UT2) ** 4WW **

REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS

1 4701-21850 BASE /L70,GX240 /MVH-208 1

2 9122-24006 ENGINE AY/GX240UT2SMXC 1

3 0012-21045 BOLT 10X45 T 4

4 0302-10250 SW M10 4

5 0311-10160 PW M10 4

7 4703-53680 BELT COVER,IN/GX240/280 1

8 0091-10071 SOCKET HEAD BOLT 10X25T 4

11 4702-19530 DUST COVER /MVH-208 1

12 0920-06010 FLAT HEAD SCREW 6X10 4

14 9524-09450 SPACER 25X40X5 2

15 4563-43340 CLUTCH AY/CHM03/W.FAN/304 1

16 9514-00110 KEY 7X7X35 1

17 9524-00690 WASHER 9X35X4.5 1

18 0012-20830 BOLT 8X30 T 1

19 0302-08200 SW M8 1

22 0702-00383 VBELT B-38GREEN/HDPF5380 1

24 255-63901-11 UNION 1  

25 4590-10090 HOSE BAND/DY23 2

26 021-11400-20 GASKET 2  

27 040-11400-30 PLUG 1  

28 4654-59390 DRAIN HOSE / MVH-406 1

29 4644-57380 DRAIN JOINT/MVH-306 1

30 0012-20820 BOLT 8X20 T 1

31 0302-08200 SW M8 1

32 4701-21780 BELT COVER (OUT)/MVH-208 1

34 0339-10220 WASHER (8.4X15.5X1.6) 4

35 4703-53640 DUST SPONGE(OUT)/MVH-208 1

36 0015-20854 SOCKET HEAD BOLT 8X70 T 4 SX

37 4703-53650 FRONT BUNPER /MVH-208 1

38 0015-21235 SOCKET HEAD BOLT 12X35 T 2

39 0302-12300 SW M12 2

40 4701-21830 FRONT COVER,GX240/MVH-208 1

41 0012-21235 BOLT 12X35 T 4

42 0302-12300 SW M12 4

43 0311-12230 PW M12 4

45 4701-21840 CENTER COVER,GX240/MVH208 1

46 0015-21235 SOCKET HEAD BOLT 12X35 T 4

47 0311-12230 PW M12 4

48 0302-12300 SW M12 4

49 0203-12100 NUT M12 4

51 4704-68810 RUBBER COVER,UPPER/208GH 1

52 4674-66810 STOPPER, COVER/MVH-308GH 1

53 0091-20424 SOCKET HEAD BOLT 6X25T 2

54 6174-65130 COLLAR 6.2X7.8X4.5 2

55 0302-06150 SW M6 2

56 0227-10607 NYLON NUT M6 2

61 90131-ZE3-790 DRAIN JOINT/MRH-800GH 1  

62 94109-12000 WASHER,DRAIN PLUG M12 1  

65 083-00000-10 COIL SPRING 1 S!3714-67760

66 0311-05080 PW M5 1

67 206-75501-01 CLAMP COMPL 1 S!9544-09880

69 9594-07260 CLIP D6(FOR M10) 1

70 0012-21015 BOLT 10X15 T 1

71 0302-10250 SW M10 1



1

MVH-208/209 GH
BASE AND ENGINE (HONDA: GX270)  

11

12

38

39

37

46

B

C

24
26

29

30

3127
26

25

25

28

61

62

C

40

55
56

41
42
43

A

A

51

52

53

54

2

65
66

67

7

8

32

35

36

15

17

22

18

1914

14

34

B

45

47
4849

69

70
71

4142
43

3
4
5

16

4ZQ0



MVH-208/209GH 2020/4/23

BASE & ENGINE(HONDA GX270UT2) ** 4ZQ **

REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS

1 4701-21850 BASE /L70,GX240 /MVH-208 1

2 9122-27009 ENGINE /GX270UT2-SCM 1

3 0012-21045 BOLT 10X45 T 4

4 0302-10250 SW M10 4

5 0311-10160 PW M10 4

7 4703-53680 BELT COVER,IN/GX240/280 1

8 0091-10071 SOCKET HEAD BOLT 10X25T 4

11 4702-19530 DUST COVER /MVH-208 1

12 0920-06010 FLAT HEAD SCREW 6X10 4

14 9524-09450 SPACER 25X40X5 2

15 4563-43340 CLUTCH AY/CHM03/W.FAN/304 1

16 9514-00110 KEY 7X7X35 1

17 9524-00690 WASHER 9X35X4.5 1

18 0012-20830 BOLT 8X30 T 1

19 0302-08200 SW M8 1

22 0702-00383 VBELT B-38GREEN/HDPF5380 1

24 255-63901-11 UNION 1  

25 4590-10090 HOSE BAND/DY23 2

26 021-11400-20 GASKET 2  

27 040-11400-30 PLUG 1  

28 4654-59390 DRAIN HOSE / MVH-406 1

29 4644-57380 DRAIN JOINT/MVH-306 1

30 0012-20820 BOLT 8X20 T 1

31 0302-08200 SW M8 1

32 4701-21780 BELT COVER (OUT)/MVH-208 1

34 0339-10220 WASHER (8.4X15.5X1.6) 4

35 4703-53640 DUST SPONGE(OUT)/MVH-208 1

36 0015-20854 SOCKET HEAD BOLT 8X70 T 4 SX

37 4703-53650 FRONT BUNPER /MVH-208 1 SXY

38 0015-21235 SOCKET HEAD BOLT 12X35 T 2

39 0302-12300 SW M12 2

40 4701-22870 FRONT COVER,GX270/MVH-208 1

41 0012-21235 BOLT 12X35 T 4

42 0302-12300 SW M12 4

43 0311-12230 PW M12 4

45 4701-22880 CENTER COVER,GX270/MVH-208 1

46 0015-21235 SOCKET HEAD BOLT 12X35 T 4

47 0311-12230 PW M12 4

48 0302-12300 SW M12 4

49 0203-12100 NUT M12 4

51 4704-73340 RUBBER COVER,UPPER/GX270/208 1

52 4674-66810 STOPPER, COVER/MVH-308GH 1

53 0091-20424 SOCKET HEAD BOLT 6X25T 2

54 6174-65130 COLLAR 6.2X7.8X4.5 2

55 0302-06150 SW M6 2

56 0227-10607 NYLON NUT M6 2

61 90131-ZE3-790 DRAIN JOINT/MRH-800GH 1  

62 94109-12000 WASHER,DRAIN PLUG M12 1  

65 3714-67760 RETURN SPRING /MT-76D 1

66 0311-05080 PW M5 1

67 206-75501-01 CLAMP COMPL 1 S!9544-09880

69 9594-07260 CLIP D6(FOR M10) 1

70 0012-21015 BOLT 10X15 T 1

71 0302-10250 SW M10 1



MVH-208/209 DSZ
ELECTRIC DEVICE (HATZ: 1B30)

12

B

51

52
5330

D
13

26

27

23
24

14

30

15

B
D

20

22

21

28
29

37

38

31

33
34

32

37

(+) RED

(-) BLACK

30

30

ENGINE

51
52

53

30

RED

GREEN

15
(BLACK)

BLACK

+-

43

No.42 BUZZER No.40 SWITCH/KEY

WHITE

30
(RED)

50
(WHITE)

E

C

E

30

99

30
44

30

WHITE

BLACK

BLACK

GREEN

WHITE RED

GREEN

BLACK

WHITE

41

C

E

30

30

40
40-1

3
4

5
6

735

36
46

47
48

45

42

1

10
90

2
8

11

96

9194

92
93

AC

A

4WX0



MVH-208/209 DSZ 2016/9/2

ELECTRIC DEVICE (HATZ 1B30)  ** 4WX **

REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS
1 4702-19580 REAR COVER/1B30/MVH-208 1

2 0091-20414 SUNK HEAD BOLT 6X20 6

3 0302-06150 SW M6 6

4 0203-06050 NUT M6 6

5 0012-20612 BOLT 6X12 T 6

6 0302-06150 SW M6 6

7 0311-06100 PW M6 6

8 4704-68740 RUBBER COVER, REAR/208DS 1

10 0091-10062 SOCKET HEAD SCREW 6X20 3

11 0227-10607 NYLON NUT M6 3

12 226-75101-03 CLAMP 2  

13 9550-10011 BATTERY 42B19R 1 SS!NS

14 4704-68790 BATTERY CORD(+),L1000/208 1

15 4644-57460 BATTERY CORD ( - ) 400L 1

20 4703-53800 CRADLE, BATTERY /MVH-208 1

21 4704-68880 PULYURETHANE SEAT/MVH-208 1

22 4704-68890 PULYURETHANE SEAT,BATTERY 2

23 0012-21020 BOLT 10X20 T 2

24 0302-10250 SW M10 2

26 4703-53810 HOLDER, BATTERY /MVH-208 1

27 4644-57390 BATTERY BOLT / MVH-306 2

28 0227-10809 NYLON NUT M8 2

29 0311-08160 PW M8 2

30 5060-10070 CLAMP TC-150 13

31 4704-68750 RUBBER PLATE,BATTERY/208 1

32 4704-68760 STOPPER,RUB-PLATE/MVH-208 1

33 0302-05130 SW M5 4

34 0091-10097 SOCKET HEAD SCREW 5X15 2

35 226-75101-03 CLAMP 1  

36 4704-68770 PROTECTION COVER, SWITCH 1

37 9534-09110 BRUSH CLIP /MVH-208 2

38 0311-06100 PW M6 2

40 50384401 SWITCH,KEY A,Y/ID81 1  

40 -1 50404900 IGNITION SWITCH KEY 1  

41 4703-53820 WIRE HARNESS/1B30/MVH-208 1

42 50465100 BUZZER      12/24V. 1  

43 4654-59680 RELAY CABLE/BUZZER 1

44 9590-26027 CORRUGATE TUBE 500L/208 1

45 4704-68680 BUZZER HOLDER /MVH-208 1

46 0012-20615 BOLT 6X15 T 2

47 0302-06150 SW M6 2

48 0311-06100 PW M6 2

51 0012-20612 BOLT 6X12 T 2

52 0302-06150 SW M6 2

53 0311-06100 PW M6 2

90 0091-10072 PAN HEAD SCREW 5X35 2

91 9524-07930 COLLAR 6X10X13.5 2

92 0311-05080 PW M5 2

93 0302-05130 SW M5 2

94 0227-10506 NYLON NUT M5 2

96 9553-01020 TACHO&HOUR METER/L,1B,1D 1

97 9554-07970 WIRING FIXED BASE/MVH-206 2

98 4540-10020 CLAMP TC-100 2

99 9590-21813 SPIRAL TUBE 6D-650L 2



4WY0MVH-208/209 DSY
ELECTRIC DEVICE (YANMAR: L70N)

1
10

90

2
8

11

96

9194

92
93

A

30 C

E

30

99

30

45

40
40-1

3
4

5
6

7

35

36
A

13

26

27

23
24

20

22

21

28
29

37

38

31

33
34

32

37

14

30

30

15

B
D

(-) BLACK

30

30
(+) RED

RED BLACK

No.40 SWITCH/KEY

WHITE

E

ST
(BLACK)

B
(WHITE)

IG
(RED)

44

42

WHITE

GREENRED 

BLACK

C

{

46

47 E

43
48

49

B

30

D

C

30

41

100

100

ENGINE

ENGINE
(FRONT SIDE)



MVH-208/209 DSY 2016/9/2

ELECTRIC DEVICE  (YANMAR L70N)  ** 4WY **

REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS
1 4702-19550 REAR COVER/L70/MVH-208 1

2 0091-20414 SUNK HEAD BOLT 6X20 6

3 0302-06150 SW M6 6

4 0203-06050 NUT M6 6

5 0012-20612 BOLT 6X12 T 7

6 0302-06150 SW M6 7

7 0311-06100 PW M6 7

8 4704-68740 RUBBER COVER, REAR/208DS 1

10 0091-10062 SOCKET HEAD SCREW 6X20 3

11 0227-10607 NYLON NUT M6 3

13 9550-10011 BATTERY 42B19R 1 SS!NS

14 4704-68790 BATTERY CORD(+),L1000/208 1

15 4704-69270 BATTERY CORD (-) 530L 1

20 4703-53800 CRADLE, BATTERY /MVH-208 1

21 4704-68880 PULYURETHANE SEAT/MVH-208 1

22 4704-68890 PULYURETHANE SEAT,BATTERY 2

23 0012-21020 BOLT 10X20 T 2

24 0302-10250 SW M10 2

26 4703-53810 HOLDER, BATTERY /MVH-208 1

27 4644-57390 BATTERY BOLT / MVH-306 2

28 0227-10809 NYLON NUT M8 2

29 0311-08160 PW M8 2

30 5060-10070 CLAMP TC-150 13

31 4704-68750 RUBBER PLATE,BATTERY/208 1

32 4704-68760 STOPPER,RUB-PLATE/MVH-208 1

33 0302-05130 SW M5 4

34 0091-10097 SOCKET HEAD SCREW 5X15 2

35 226-75101-03 CLAMP 1  

36 4704-68770 PROTECTION COVER, SWITCH 1

37 9534-09110 BRUSH CLIP /MVH-208 2

38 0311-06100 PW M6 2

40 9553-00680 STARTER SWITCH AY /MSW-5 1 SX

40 -1 9550-00010 KEY(STARTER SWITCH)/MSW-5 1

41 4704-68780 WIRE CP (L-V)/MVH-208 1

42 9553-00400 BUZZER (EBL)  /MRH 1

43 105198-78570 HARNESS (C), WIRE 1  

44 226-75101-03 CLAMP 1  

45 9590-26023 CORRUGATE TUBE 20MM-760L 1

46 4673-52940 COVER,ELECTRIC DEVICE/308 1

47 5060-10060 CLAMP TC-350 2

48 9594-07260 CLIP D6(FOR M10) 1

49 5070-10110 CLAMP TC-200 1

90 0091-10072 PAN HEAD SCREW 5X35 2

91 9524-07930 COLLAR 6X10X13.5 2

92 0311-05080 PW M5 2

93 0302-05130 SW M5 2

94 0227-10506 NYLON NUT M5 2

96 9553-01020 TACHO&HOUR METER/L,1B,1D 1

99 9590-21813 SPIRAL TUBE 6D-650L 2

100 5154-50380 WIRE HARNESS /MRH-600,700 2 SX



MVH-208/209 GH
ELECTRIC DEVICE (HONDA: GX240)

1

90

2

34

5
6

7

96

91

94

92
93

C

105

ENGINE

100

102

101

112
A

B

C

103

103

103
104

106

110

103

107

108

111

A CB
104

4WZ0



MVH-208/209 GH 2016/9/2

ELECTRIC DEVICE (HONDA GX240UT2)  ** 4WZ **

REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS
1 4702-19570 REAR COVER/GX240/MVH-208 1

2 0091-20414 SUNK HEAD BOLT 6X20 6

3 0302-06150 SW M6 6

4 0203-06050 NUT M6 6

5 0012-20612 BOLT 6X12 T 5

6 0302-06150 SW M6 5

7 0311-06100 PW M6 5

90 0091-10072 PAN HEAD SCREW 5X35 2

91 9524-07930 COLLAR 6X10X13.5 2

92 0311-05080 PW M5 2

93 0302-05130 SW M5 2

94 0227-10506 NYLON NUT M5 2

96 9550-10311 TP-22 TACHO/HOUR METER 1

100 9550-10307 CLIP BELT/TP-22 1

101 9550-10308 CURL CORD/MVH-206 1

102 9590-26828 RUBBER TUBE L=850 1

103 9554-07970 WIRING FIXED BASE/MVH-206 4

104 5060-10070 CLAMP TC-150 4

105 206-75501-01 CLAMP COMPL 1  

106 9553-01010 STOP SWITCH,ENGINE/MVH308 1

107 4684-67570 READ CORD(1300L)/MVH408GH 1

108 4674-66980 LEAD WIRE(SW-GROUND) 1

110 0203-08060 NUT M8 1

111 9590-21827 SPIRAL TUBE 6D-950L 1

112 5154-50380 WIRE HARNESS /MRH-600,700 1 SX



MVH-208/209 GH
ELECTRIC DEVICE (HONDA: GX270)

1

90

2

34

5
6

7

96

91

94

92
93

C

105

ENGINE(GX270)

100

102

101

112
A

B

C

103

103

103
104

106

110

103

107

108

111

A CB
104

4ZM0



MVH-208/209GH 2020/2/4

ELECTRIC DEVICE(HONDA GX270UT2) ** 4ZM **

REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS

1 4702-20290 REAR COVER/GX270/MVH-208 1 ###

2 0091-20414 SUNK HEAD BOLT 6X20 6

3 0302-06150 SW M6 6

4 0203-06050 NUT M6 6

5 0012-20612 BOLT 6X12 T 5

6 0302-06150 SW M6 5

7 0311-06100 PW M6 5

90 0091-10072 PAN HEAD SCREW 5X35 2

91 9524-07930 COLLAR 6X10X13.5 2

92 0311-05080 PW M5 2

93 0302-05130 SW M5 2

94 0227-10506 NYLON NUT M5 2

96 9550-10311 TP-22 TACHO/HOUR METER 1

100 9550-10307 CLIP BELT/TP-22 1

101 9550-10308 CURL CORD/MVH-206 1

102 9590-26828 RUBBER TUBE L=850 1

103 9554-07970 WIRING FIXED BASE/MVH-206 4

104 5060-10070 CLAMP TC-150 4

105 206-75501-01 CLAMP COMPL 1 S!9544-09880

106 9553-01010 STOP SWITCH,ENGINE/MVH308 1

107 4684-67570 READ CORD(1300L)/MVH408GH 1

108 4674-66980 LEAD WIRE(SW-GROUND) 1

110 0229-10340 LOCK NUT U-M8/THIN 1

111 9590-21827 SPIRAL TUBE 6D-950L 1

112 5154-50380 WIRE HARNESS /MRH-600,700 1 SX



1

3

4
5

7

8 12

9

10

11

13

2

3

4
5

7

6

6

8
14

15

9

29
27

34

35

25

26
28

61

36

38
39

37
40

54

47

44
45

46

47

43

56
55

57

18

23

22

19
58

59

20

21

13

16

16

96

94

MVH-208/209

11

50

51

104

52
53

95

52
53

70

71

81
83

62 76

77

69

78

7963

68

82
80

72

72

75

72
73

105

OPERATION

97

98
99

LOOP TYPE HANDLE
(New Zealand's only)

51

50

4XA0



MVH-208/209 2020/2/4

OPERATION ** 4XA **

REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS

1 4673-51951 HANDLE BRACKET(R)/MVH 1

2 4563-36420 HANDLE BRACKET(R) /303DSA 1

3 0012-21235 BOLT 12X35 T 4

4 0302-12300 SW M12 4

5 0311-12230 PW M12 4

6 0015-21010 SOCKET HEAD BOLT 10X10 T 2 0JH

7 4704-68800 GUIDE, HANDOLE /MVH-208 2

8 4564-49940 SHOCK ABSORBER/MVH-303DSA 2

9 4704-68900 CUSHION RUBBER 16X50X30 2

10 0012-21681 BOLT 16X250 T 1

11 0322-16350 CONICAL SPRING WASHER M16 4

12 4704-69100 RUBBER TUBE 15.9X25X120L 1

13 0311-16260 PW M16 2

14 0203-16130 NUT M16 1

15 0204-16100 NUT M16, H=10 1

16 4704-68920 BOLT, CUSHION RUBBER/208 2

18 4554-34950 SPINDLE /MVH-200 1 SX

19 4550-10030 KNOB /MVH-200 1

20 9390-09470 STOPPER RUBBER 55X45H/208 1

21 0204-10060 NUT M10, H=6 1

22 0204-12070 NUT M12, H=7 1

23 0224-11635 WING NUT M16 1

25 9594-08930 CLIP 15(M6) /MVH-308 1

26 0012-20620 BOLT 6X20 T 1

27 0302-06150 SW M6 1

28 0311-06100 PW M6 1

29 0203-06050 NUT M6 1

34 5014-02870 HANDLE STOPPER /MDR 1 SX

35 5014-02880 SPRING/HANDLE (1.4X18X44) 1

36 9594-03460 BALL GRIP 32D-M10 1

37 0204-10060 NUT M10, H=6 1

38 4564-49980 RUBBER PACKING 9D-20D-5T 1

39 9534-05260 PACKING 1/4 (CU) 1

40 0311-10160 PW M10 1

43 4662-17890 HANDLE COVER/MVH-206 1

44 0012-20620 BOLT 6X20 T 6

45 0302-06150 SW M6 6

46 0311-06100 PW M6 6

47 4664-62010 PACKING,HANDLE COVER 2

50 4642-16630 TRAVEL LEVER /MVH-306 1 SX

50 4642-16820 TRAVEL LEVER (R) /MVH-306 1 SX LOOP TYPE

51 4644-57400 HANDLE BOSS/MVH-306 1

51 4642-16830 TRAVEL LEVER (L) /MVH-306 1 SX LOOP TYPE

52 0012-21030 BOLT 10X30 T 2

53 0302-10250 SW M10 2

54 4672-18900 GRIP /MVH-308 1

55 0302-10250 SW M10 2

56 0311-10160 PW M10 2

57 0203-10080 NUT M10 2

58 0012-21025 BOLT 10X25 T 2

59 0302-10250 SW M10 2

61 4701-21870 HANDLE BAR /MVH-208 1

62 3623-41550 THROTTLE BODY /MT-55 1

63 3629-10090 THROTTLE,GEAR CP,W/BOLT 1

68 3624-55630 THROTTLE LEVER /MT-55 1



1

3

4
5

7

8 12

9

10

11

13

2

3

4
5

7

6

6

8
14

15

9

29
27

34

35

25

26
28

61

36

38
39

37
40

54

47

44
45

46

47

43

56
55

57

18

23

22

19
58

59

20

21

13

16

16

96

94

MVH-208/209

11

50

51

104

52
53

95

52
53

70

71

81
83

62 76

77

69

78

7963

68

82
80

72

72

75

72
73

105

OPERATION

97

98
99

LOOP TYPE HANDLE
(New Zealand's only)

51

50

4XA0



MVH-208/209 2020/2/4

OPERATION ** 4XA **

REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS

69 3624-55620 SLIDER /MT-55 1

70 0501-00450 O-RING G-45 1

71 0502-00100 O-RING P-10 1

72 0311-10160 PW M10 3

73 0321-10180 CONICAL SPRING WASHER M10 2

75 0962-06006 SOCKET HEAD SCREW 6X6 1

76 0204-10060 NUT M10, H=6 1

77 0221-31008 CAP NUT M10 1

78 0962-08020 SOCKET HEAD SCREW 8X20 1

79 0204-08050 NUT M8, H=5 1

80 0012-20625 BOLT 6X25 T 2

81 0302-06150 SW M6 2

82 0311-06100 PW M6 2

83 0203-06050 NUT M6 2

94 9540-03280 OIL HOSE 1100L /MVH-208 1

95 4584-51630 BREATHER CAP/ MVH-100/150 1

96 9540-03150 MALE CONNECTOR,O-RING 1/4 1

97 206-75501-01 CLAMP COMPL 1 S!9544-09880

98 0012-20615 BOLT 6X15 T 1

99 0302-06150 SW M6 1

104 4702-19590 HAND PUMP /MVH-208 1

105 9561-00072 THROTTLE WIRE 1410/1B30 1 DSZ (HATZ)

105 9561-00073 THROTTLE WIRE 1285/L70 1 DSY (YANMAR)

105 9561-00074 THROTTLE WIRE 1540/GX240 1 GH (HONDA)



HAND PUMP
MVH-208/209 4XD0

1

16

36

36

35

35

16
28

18

31

31

19

19

2027

32

32

32 33

12

15

13

37

A

B

: HAND PUMP ASSY



MVH-208/209 2020/2/4

HAND PUMP ** 4XD **

REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS

A 4702-19590 HAND PUMP /MVH-208 1

B 4709-10030 CYLINDER & VALVE AY 1

12 4704-69000 PLUG ,PUMP /MVH-208 1

13 4709-10010 BREATHER AY/MVH-208 1 INCL.37

15 4704-68980 CONTROL ARM /MVH-208 1

16 4704-68970 BUSH, PUMP /MVH-208 2

18 4704-68960 CONTROL SHAFT,PUMP/MVH-208 1

19 4704-68950 STOPPER, PUMP/MVH-208 2

20 4704-68940 PIM 7X18, PUMP/MVH-208 1

27 0403-00627 BEARING 627/MC3 1

28 0254-08035 SPRING PIN 8X35 1

31 5050-15380 PLUG PT1/4 2

32 0502-00360 O-RING P-36 3

33 0502-00240 O-RING P-24 1

35 0502-10200 O-RING P-20-1B 2

36 0501-00250 O-RING G-25 2

37 0502-00180 O-RING P-18 1



MVH-208/209
DECAL, NAME PLATE

4XB0

21
17

110

14

11

21
16

18

12

13

22
20

19

2

3

5

13

12

21
16

A

A

B

B

C

C



MVH-208/209 2016/9/2

DECAL, NAME PLATE  ** 4XB **

REF NO. PART NO. PART NAME Q'TY MRK MK2 REMARKS
1 9202-10100 DECAL,EC NOISE REQ.LWA108 1

2 073-20044-60 LABEL(STARTER SWITCH) 1  Diesel Only

3 9202-14960 DECAL, KEY OPERATION 1 Diesel Only

4 9202-11090 DECAL,SHELL TELLUS OIL 32 1

5 9202-14950 DECAL,REMOVE KEY 1 Diesel Only

8 9202-14100 DECAL ,E/G FIRE WARNING 1

10 9202-14760 DECAL,ENGINE HANDLING /GS 1

11 9209-00090 DECAL,SET/MVC-MCD/EXP,EU 1 Set Only

12 9202-17130 DECAL,MIKASA MARK(W)200L 2

13 9202-17110 DECAL, MIKASA MARK 35X70 2

14 9202-01580 DECAL,MQ MARK 71X55 1

14 9202-18140 DECAL, E/G RPM 3400 1 DSZ,GH

14 9202-18160 DECAL, E/G RPM 3200 1 DSY

15 9202-18390 DECAL,CAUTION /MVH-308 1

16 9202-20060 DECAL,MODEL(R,GR)/MVH-208 2 MVH-208

16 9202-20080 DECAL,MODEL(R,OR)/MVH-208 2 MVH-208

16 9202-20100 DECAL,MODEL(R,GR)/MVH-209 2 MVH-209

16 9202-20120 DECAL,MODEL(R,OR)/MVH-209 2 MVH-209

17 9202-18140 DECAL, E/G RPM 3400 1

17 9202-20090 DECAL,MODEL(L,OR)/MVH-208 1 MVH-208

17 9202-20110 DECAL,MODEL(L,GR)/MVH-209 1 MVH-208

17 9202-20130 DECAL,MODEL(L,OR)/MVH-209 1 MVH-209

17 9202-17720 DECAL,MODEL(L,GR)/MVH-308 1 MVH-209

18 9202-13050 DECAL, IMER 35X100 /MTX 2 Only IMER

19 9202-08540 DECAL,MARK(IMER) 1 Only IMER

20 9202-17240 DECAL, IMER,3ANS GARANTIE 1 Only IMER

21 9202-20310 DECAL,HUTTER 30X237/209D 3 Only HUTTER

22 9202-20190 DECAL, HUTTER,3ANS GARANTIE 1 Only HUTTER



PRINTED IN JAPAN
MIKASA SANGYO CO., LTD.
1-4-3,Kanda-Sarugakucho,Chiyoda-ku,Tokyo,101-0064,Japan



 

 
EPOX Maskin AB 
Postadress Besöksadress Telefon e-post hemsida  Version 

Box 6060 Landsvägen 1 08-754 71 60 info@epox.se www.epox.se  2015 

192 06 Sollentuna Sollentuna      

Bensinmotor  

HONDA   

GX240UT2-SMXC 
 

 

 

 
 
 

 

Reservdelskatalog  



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

CYLINDER HEAD



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

NO. PART/NO. Parts Name Q'TY MK MK2 REMARKS

1 12210-Z5K-
405

HEAD,COMP,CYLINDER/240U2 1

2 12204-ZE2-
306

GIDE,IN.VALVE(OVERSIZE) 1

3 12205-ZE2-
305

GUIDE,EX.VALVE(OVERSIZE) 1

4 12216-ZE2-
300

CLIP,VALVE GUIDE 1

6 12310-ZE3-
791

COVER COMP.,HEAD 1

7 12315-ZE3-
840

TUBE,BREATHER 1

8 12391-ZE2-
020

PACKING,HEAD COVER 1

9 17316-611-
000

CLIP, BREATHER TUBU 2

10 90014-Z5T-
000

BOLT, HEAD COVER 1

11 90042-ZE2-
000

BOLT,STUD 8X123 2

12 92900-
080320E

BOLT,STUD 8X32 2

13 90441-ZE2-
010

WASHER COMP.,HEAD COVER 1

14 94301-12200 PIN,DOWEL 12X20 2

15 95701-
1008000

BOLT,FLANGE 10*80 4

16 065-01404-80 SPARK PLUG /BPR6ES 1

16 065-01404-80 SPARK PLUG /BPR6ES 1

17 12251-Z5K-
003

GASKET,CYLINDER HEAD 1

CYLINDER HEAD



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

CYLINDER BARREL



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

NO. PART/NO. Parts Name Q'TY MK MK2 REMARKS

1 12000-Z5K-
406

BARREL,AY,CYLINDER/240U2 1

2 35480-ZF6-
003

SWITCH ASSY,OIL LEVEL 1

3 16541-ZE2-
010

SHAFT,GOVERNOR ARM 1

6 90013-883-
000

FLANGE BOLT 6X12 2

7 90446-KE1-
000

WASHER 8.2X17X0.8 1

8 91201-Z1D-
003

OIL SEAL 30X46X8 1

9 91353-671-
004

O-RING 14MM 1

10 94050-10000 FLANGE NUT M10 1

11 94109-12000 WASHER,DRAIN PLUG M12 2

12 94251-10000 PIN,LOCK 10MM 1

13 95701-
0601200

FLANGE BOLT 6X12 2

CYLINDER BARREL



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

CRANKCASE COVER



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

NO. PART/NO. Parts Name Q'TY MK MK2 REMARKS

1 11300-Z1D-
810

COVER ASSY., CRANKCASE 1

2 11381-Z5K-
000

PACKING,CASE COVER/240U2 1

4 15600-Z0T-
820

CAP ASSY OIL FILLER 1

5 15600-Z1C-
000

CAP ASSY., OIL FILLER 1

6 15625-Z0T-
800

PACKING,OIL FILLER CAP 2

7 16510-ZE2-
000

GOVERNOR ASSY. 1

8 16511-ZE2-
000

WEIGHT, GOVERNOR 2

9 16512-ZE2-
000

HOLDER, GOVERNOR WEIGHT 1

10 16513-ZE2-
000

PIN,GOVERNOR WEIGHT 2

11 16531-Z0A-
000

SLIDER, GOVERNOR 1

12 90602-ZE1-
000

CLIP, GOVERNOR HOLDER 1

13 90701-HC4-
000

PIN,DOWEL 8X12 2

14 91201-Z1D-
003

OIL SEAL 30X46X8 1

15 940101-06800 WASHER,PLAIN,6MM 1

16 95701-
0803500

FLANGE BOLT 8X35 7

18 96100-
6206000

BALL BEARING 6206 1

CRANKCASE COVER



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

CRANKSHAFT



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

NO. PART/NO. Parts Name Q'TY MK MK2 REMARKS

1 13310-ZH9-
010

CRANKSHAFT COMP./GX270U 1

8 90741-ZE2-
000

KEY,SPECIAL WOODRUFF25X18 1

9 90741-805-
000

KEY 7X7X33 1

10 91001-ZH9-
003

BEARING, BALL (6206 SH) 1

12 0302-08200 SW M8 1

13 0012-20830 BOLT 8X30 T 1

CRANKSHAFT



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

PISTON



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

NO. PART/NO. Parts Name Q'TY MK MK2 REMARKS

1 13010-Z5K-
004

RING SET,PISTON(STD) 1

1 13011-Z5K-
004

RING SET,PISTON 0.25OS 1

1 13012-Z5K-
004

RING SET,PISTON 0.50 OS 1

1 13013-Z5K-
004

RING SET,PISTON 0.75 OS 1

3 13111-Z5K-
000

PIN ,PISTON 1

4 13200-Z1D-
305

ROD AY.,CONNECTING/0.25UN 1

4 13200-Z1D-
900

ROD ASSY.,CONNECTING(STD) 1

5 90001-ZE8-
000

BOLT,CONNECTING ROD 2

7 13101-Z1D-
900

PISTON(STD)/GX240UT2 1

7 13102-Z5K-
000

PISTON(0.25 OS)/GX240U2 1

7 13103-Z5K-
000

PISTON(0.50 OS)/GX240U2 1

7 13104-Z5K-
000

PISTON(0.75 OS)/GX240U2 1

PISTON



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

CAMSHAFT



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

NO. PART/NO. Parts Name Q'TY MK MK2 REMARKS

1 12209-ZE8-
003

SEAL, VALVE STEM 1

3 14410-Z1D-
000

ROD,PUSH 2

4 14431-ZE2-
010

ARM,VALVE ROCKER 2

5 14441-ZE2-
000

LIFTER,VALVE 2

6 14451-ZE1-
013

PIVOT,ROCKER ARM 2

8 14711-Z5K-
900

VALVE, IN. 1

9 14721-Z5K-
900

VALVE, EX 1

10 14751-Z1C-
000

SPRING,VALVE 2

11 14771-Z8S-
000

RETAINER,VALVE SPRING 1

12 14771-Z8S-
000

RETAINER,VALVE SPRING 1

13 14775-ZE2-
010

SEAT,VALVE SPRING 1

15 14791-Z1D-
000

PLATE,PUSH ROD GUIDE 1

16 90012-ZE0-
010

BOLT,PIVOT,8MM/GX160 1

17 90206-ZE1-
000

NUT,PIBOT ADJUSTING 2

19 14100-Z5K-
910

CAMSHAFT CP/STD/PRESS FIT 1

CAMSHAFT



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

RECOIL STARTER



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

NO. PART/NO. Parts Name Q'TY MK MK2 REMARKS

1 28400Z5K305Z
B

RECOIL STARTER AY/USA/NH 1

2 28410ZE2W01Z
B

CASE COMP.,RECOIL STARTER 1

3 28421-ZE2-
W01

PULLEY,RECOIL STARTER 1

4 28422-ZE2-
W01

RATCHET,STARTER 2

5 28441-ZE2-
W01

SPRING,FRICTION 1

6 28442-ZE2-
W01

SPRING,STARTER RETURN 1

7 28443-ZE2-
W01

SPRING,RATCHET 2

8 28444-ZE2-
W01

RETAINER,SPRING 1

10 28462-ZE2-
W11

ROPE, RECOIL STARTER 1

11 90004-ZE2-
W01

SCREW,CENTER 1

13 28461-Z5T-
305

GRIP, STARTER/COO/USA 1

14 28463-Z5T-
013

GRIP, REINFORCEMENT 1

RECOIL STARTER



 



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

NO. PART/NO. Parts Name Q'TY MK MK2 REMARKS

1 16731-ZE2-
003

CLIP,TUBE 1

2 19610Z5K000Z
A

COVER,COMP FAN/GX240U2 1

3 19631-Z5K-
000

SHROUD /GX240U2 1

6 81329-567-
020

GROMMET,DRAIN HOLE 1

7 90013-883-
000

FLANGE BOLT 6X12 6

FAN COVER



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

CARBURETOR



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

NO. PART/NO. Parts Name Q'TY MK MK2 REMARKS

1 16010-ZE2-
812

GASKET SET 1

2 16011-ZA0-
931

VALVE SET,FLOAT 1

3 16013-Z1C-
003

FLOAT SET 1

4 16015-Z5T-
901

CHAMBER SET,FLOAT/240U2 1

5 16016-ZH7-
W01

SCREW SET,PILOT 1

6 16024-Z5T-
901

SCREW SET,DRAIN/GX200T2 1

7 16028-Z5T-
901

SCREW SET/GX200T2 1

8 16044-ZE2-
005

CHOKE SET 1

9 16100-Z8S-
902

CARBURETOR ASSY.(BE70S A) 1

10 16124-ZE0-
005

SCREW, THROTTLE STOP 1

11 16166-Z8S-
901

NOZZLE,MAIN /GX240UT2 1

12 16172-ZE3-
W10

COLLAR SET 1

13 16173-001-
004

PACKING,CUP 1

14 16211-ZE2-
010

INSULATOR,CARBURETOR 1

15 16220-ZA0-
702

SPACER COMP.,CARBURETOR 1

16 16221-Z5K-
000

PACKING,CARBURETOR/240U2 1

17 16212-Z5K-
000

PACKING,INSULATOR/GX240U2 1

18 16610-ZE1-
000

CHOKE LEVER COMP. 1

20 16953-ZE1-
812

LEVER,COCK 1

21 16954-ZE1-
812

PLATE,LEVER SETTING 1

22 16956-ZE1-
811

SPRING,COCK LEVER 1

23 16957-ZE1-
812

PACKING,FUEL COCK 1

24 16967-ZE0-
811

CUP,FUEL STRAINER 1

26 93500-
030060H

SCREW 3X6 / GX390 2

27 94305-20122 SPRING PIN 2X12 1

29 99101-
ZH80980

JET, MAIN #98 / GX270UT2 1

30 99204-
ZE20380

JET SET, PILOT, #38 1

31 16959-Z5T-
901

FILTER,CUP/GX200T2 1

CARBURETOR



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

CARBURETOR



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

NO. PART/NO. Parts Name Q'TY MK MK2 REMARKS

32 16141-Z0S-
003

WASHER,PLAIN(6.2)/DRAIN 1

CARBURETOR



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

AIR CLEANER



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

NO. PART/NO. Parts Name Q'TY MK MK2 REMARKS

1 16271-ZE2-
010

PACKING, ELBOW 1

2 17210-ZE3-
505

AIR CLEANER ELEMENT 1

3 17218-ZE3-
505

FILTER,OUTER / GX390 1

4 17219-HA2-
405

PACKING SEAL/GX390-C 1

5 17230-ZE3-
841

COVER CP,AIR CLEANER(CYCL 1

6 17232-891-
000

GROMET,AIR CLEANER 1

7 17238-ZE2-
310

COLLAR,AIR CLEANER 2

8 17239-ZE3-
840

COLLAR B,AIR CLEANER 1

9 17410-ZE3-
841

ELBOW CP,AIR CLEANER 1

10 17470-ZE3-
842

CASE CP,PRE AIR CLEANER 1

11 17475-ZE3-
841

CAP,PRE AIR CLEANER 1

12 17476-ZE3-
841

GUIDE,PRE AIR CLEANER 1

13 90009-Z1C-
000

BOLT-WASHER 6X22 1

14 90142-MB0-
000

SCREW,PAN 5X16.5 5

15 90325-044-
000

NUT,TOOL BOX SETTING 2

16 94050-06000 FLANGE NUT 6MM 2

AIR CLEANER



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

MUFFLER



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

NO. PART/NO. Parts Name Q'TY MK MK2 REMARKS

1 18310-Z5K-
010

MUFFLER COMP. 1

2 18320-Z5K-
000

PROTECTOR CP,MUFFLER 1

3 18323-ZE2-
W00

PROTECTOR, EXHAUST PIPE 1

4 18331-Z5T-
000

PIPE,EX /GX240U2 1

5 18331-ZE3-
811

CAP, MUFFLER 1

6 18333-Z1C-
801

GASKET, EX. PIPE 1

7 18350-Z5T-
800

ARRESTER CP,SPARK 1

8 18381-Z8S-
801

GASKET,MUFFLER(ARRESTER) 1

9 90006-ZE2-
000

TAPPING SCREW 6X10 1

10 90013-883-
000

FLANGE BOLT 6X12 1

11 90050-ZE1-
000

TAPPING SCREW 5X8 8

12 90055-ZE1-
000

TAPPING SCREW 4X6 3

13 94050-08000 FLANGE NUT M8 5

MUFFLER



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

FUEL TANK



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

NO. PART/NO. Parts Name Q'TY MK MK2 REMARKS

1 16854-ZH8-
000

RUBBER,SUPPORT(107MM) 1

2 16955-ZE1-
010

JOINT,FUEL TANK 1

3 17510Z5K000Z
A

TANK.CPFUEL NH1/240U2 1

7 17620-Z4H-
900

FUEL TANK CAP CP. 1

8 17631-Z0T-
801

PACKING,FUEL FILLER CAP 1

9 17672-Z4H-
000

FILTER,FUEL 1

11 91353-671-
004

O-RING 14MM 1

12 91424-Z5K-
003

TUBE,FUEL 4.5X210(FKM) 1

13 94050-08000 FLANGE NUT M8 2

14 95002-
4080008

CLAMP,TUBE(D8) 2

15 95701-
0802500

FLANGE BOLT 8X25 2

FUEL TANK



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

FLYWHEEL



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

NO. PART/NO. Parts Name Q'TY MK MK2 REMARKS

1 19511-ZE2-
000

FAN, COOLING 1

3 28451-ZE2-
W01

PULLEY, STARTER 1

5 31110-Z5K-
000

FLYWHEEL,COMP/GX240U2 1

8 90201-ZE3-
V00

NUT,SPECIAL 16MM 1

FLYWHEEL



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

IGNITION COIL



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

NO. PART/NO. Parts Name Q'TY MK MK2 REMARKS

1 30500-Z8S-
003

COIL AY,IGNITION/GX240UT2 1

4 30700-Z1C-
811

CAP AY., NOISE SUPPRESOR 1

8 31512-ZE2-
000

GROMMET,CORD 1

11 32110-Z5K-
000

HARNESS ASSY,E/G WIRE 1

17 90015-883-
000

FLANGE BOLT 6X28 2

25 90684-ZA0-
601

CLIP, HARNESS 1

IGNITION COIL



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

CONTROL



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

NO. PART/NO. Parts Name Q'TY MK MK2 REMARKS

2 16551-ZE2-
000

ARM, GOVERNOR 1

3 16555-ZE2-
000

ROD, GOVERNOR 1

4 16561-ZE2-
000

SPRING, GOVERNOR 1

5 16562-ZE2-
000

SPRING, THROTTLE RETURN 1

9 16500-Z5K-
308

CONTROL ASSY.(REMOTE) 1

11 16571-ZE2-
W00

LEVER, CONTROL 1

12 16574-ZE1-
000

LEVER SPRING 1

13 16575-ZE2-
W00

WASHER,CONTROL LEVER 1

14 16576-891-
000

HOLDER,CABLE 1

15 16578-ZE1-
000

SPACER,CONTROL LEVER 1

16 16580-Z5K-
000

BASE COMP.,CONTROL/240U2 1

17 16584-883-
300

ADJUSTING SPRING 1

18 16592-883-
310

SPRING,CABLE RETURN 1

19 16594-883-
010

HOLDER, WIRE 1

21 90013-883-
000

FLANGE BOLT 6X12 2

22 90015-Z5T-
000

BOLT, GOVERNOR ARM 1

24 90114-SA0-
000

LOCK NUT 6MM 1

25 90605-230-
000

CIR CLIP 1

26 93500-
040060H

SCREW 4X6 1

27 93500-
050160A

SCREW 5X16 1

28 93500-
050280A

SCREW, PAN 5X28 1

30 94050-06000 FLANGE NUT 6MM 1

CONTROL



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

LABEL&TOOL



Copyright 2015 MIKASA SANGYO CO,.LTD. All Rights Reserved.

NO. PART/NO. Parts Name Q'TY MK MK2 REMARKS

3 87521-Z8S-
000

LABEL,EMBLEM/GX240UT2 1

4 87528-Z5T-
000

MARK, CHOKE (GRAY)/GX-U 1

5 87532-ZH7-
000

MARK, THROTTLE INDICATION 1

7 87535-ZE1-
841

MARK,AIR CLEANER SALES P 1

8 89216-Z0T-
800

WRENCH,SPARK PLUG 1

11 87539-Z0J-
000

ERROR 1 ERROR

14 87516-Z4H-
010

MARK,OP-CAUTION(ENGLISH) 1

LABEL&TOOL


	4WS0_転圧盤_208&209
	4WS_英文ＰＬ
	4WT0_起振体
	4WT_英文ＰＬ
	4WU0_ベース＆エンジン_DSZ
	4WU_1_英文ＰＬ
	4WU0_ベース＆エンジン_DSZ
	4WU_2_英文ＰＬ
	4WV0_ベース&エンジン_DSY
	4WV_1_英文ＰＬ
	4WV0_ベース&エンジン_DSY
	4WV_2_英文ＰＬ
	4WW0_ベース＆エンジン_GH
	4WW_英文ＰＬ
	4WX0_電装関係_DSZ
	4WX_英文ＰＬ
	4WY0_電装関係_DSY
	4WY_英文ＰＬ
	4WZ0_電装関係_GH
	4WZ_英文ＰＬ
	4XA0_操作関係
	4XA_1_英文ＰＬ
	4XA0_操作関係
	4XA_2_英文ＰＬ
	4XD0_ﾊﾝﾄﾞﾎﾟﾝﾌﾟ
	4XD_英文ＰＬ
	4XB0_銘板関係(海外仕様)
	4XB_英文ＰＬ



